



Sample Results

Sample ID	Ink Cap	
Result	PASS	See below
CMA Sample #	50	
Bag Placement	K	
Comments	Tested in triplicate in mesh bag. 1) <5% recovered; 2) <5% recovered; 3) >80% recovered. Overall passing result.	

